'SCROLL SAW

SC155

(



R |PART NO. |DESCRIPTION PART NO. {DESCRIPTION ary
102020005 |DUST BLOWER 1 105044003 [COUNTERBALANCE 1
2 |1os013007 |ELBOW BRIE 103015002 {TURN TABLE 1
3 180030801 [CLAMP SCREW MB X 10L 4 420010502 IROLL SPRING PIN 1
4 105002008 [“C" FRAME 1 108018007 |MITER SCALE 1
8 105020004 |SUPPORT BAR 1 380306162 (FLAT WASHER M6 2
6 163042007 |INSTRUGTION PLATE 1|42 102033004 [TABLE SCREW 1
7 168043003 |CAUTION LABEL 1}43 180020800 |BOLT M5 X 15L 3
8 104055006 |BRACKET 1{44 104022003 JINDICATOR POINT 1
o 104086002 |LOCK HANDLE ASSEMBLY 2|as 105045004 |KNOB 1
10 [700305016 |HEX SKT BOLT M5 X 16L 1las 420010031 [ROLL SPRING PIN 1
11 (102031006 |SUPPORT PLATE 1{47 105046000 jKNOB 1
12 [105023002 (HOLD DOWN 1{48 105027006 |SPACER 1
13 (105022006 |HOLD DOWN CLAMP "1lds ° j1os0z4c08 JARM SPRING 1
14 |105021000 |SUPPOHT BAR 1150 102019004 |TENSION WEDGE 1
t5 |350308122 |FLAT WAHER 1{81 420010302 |ROLL SPRING PIN 1
16 [105011005 {UPPER ARM 1|82 105026002 |TENSION BOLT 1
17 [105016002 |BUSHING z|s3 105012001 |TENSION WEDGE 1
16 |380314300 [WAVY WASHER 2jsq 105001000 {BASE PLATE 1
19 104030006 [SPACER 2|55 16E040005 |NAME PLATE 1
20 |105016005 |LOWER ARM 1|56 350308161 |FLAT WASHER M8 2
21 420010501 ROLL SPRING PIN 2157 360308000 [SPRING WAHER M8 2
42 |700505008 (HEX SKT BOLT MS X 8L 2|58 100308020 |HEX BOLY M3 X 201 2
23 |1ot1003204 |UPPER CLAMP 1|59 105004008 |TABLE SUPPORT 1
" 1101030104 |UPPER HOLDER 1leéo 904200004 [MOTOR 1
<5 |101074001 |BLADE 1}61 160030400 |BOLY M4 X 8L 3
25 1101031100 [LOWER HOLDER 1i62 ~ |100030501 |[BOLT MS X 15L 4
27 [101004200 [LOWER CLAMP - 1|63 105017001 |CcOVER 1
23 |3¢0305000 |SPRING WASHER MS 6i6a 190030500 |BOLT M5 X 8L 3
29 |98z062S BALL BEARING 62522 zles 16804100t |WARNING LABEL 1
30 [104038004 |LINK 1les 108025004 |COVER ASSEMBLY i
31 . {230030400 |SCREW M4 X 8L 1|67 $60030601 - |{BOLT M6 -X-15L- - -~ 4
32 1104062002 |BEARING HOLDER 1168 168037002 |LOGO PLATE 1
23 [800305018 [HEX SCREW M5 X 18L 1|69 105019003 JARM COVER 1
a4 |700205018 |[HEX SKT BOLT M5 X 8L 1|70 101058102 |BLADE CHANGE RQD 1
as [100025009 |ARM BUSH 1|7 101060002 |"T" HANDLE WRENCH 1
56 180030600 |[CLAMP SCREW MG X 6L 1|72 400305015 |HEX BOLT M5 X 15L 3
SERVICE NOTES: : )
g (o) * ek K QL/
-
435500Y

RYOBI AMERICA CORFP 2/97





